



TEST CERTIFICATE

Test report-No.: 150104//140641.1
Client: Sikla GmbH
In der Lache 17
D – 78056 Villingen-Schwenningen
Subjects of testing: coated test panels and coated end support STA and beam section TP F connect with self forming screws FLS according to the assembling instruction of the client
coating systems: Substrate: Steel, Sa 2 ½ blasted
Conversion layer: dip zinc phosphating, Granodine 958 company Henkel
Coating: cataphoretic coating, Cathoprime QT 82-7035 company BASF
top coat: RAL 7035 smooth, Code 87446 PE/P/HD company Inver

The tested coating system fulfils the requirements in accordance with DIN EN ISO 12944-6 corrosivity category C 5M high and C5 I high.

Magdeburg, 10.04.2015

iLF Forschungs- und Entwicklungsgesellschaft Lacke und Farben mbH

Dipl.- Chem. Cornelia Dreyer
Lab supervisor Application Technology